QUANTITY PART DESCRIPTION
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TOP PLATE (3MM MATTE FINISH CARBON FIBER)
FUSELAGE CAGE PLATE - FRONT (3MM MATTE FINISH CARBON FIBER)
FUSELAGE CAGE PLATE - MIDDLE (2.5MM MATTE FINISH CARBON FIBER)
FUSELAGE CAGE PLATE - REAR (3MM MATTE FINISH CARBON FIBER)
1 CROSS BRACE WITH 10 CAPTIVE NUTS INSTALLED (2.5MM MATTE FINISH CARBON FIBER)
1 FRONT ARM BRACE (5MM MATTE FINISH CARBON FIBER)
2 FRONT ARM (MM MATTE FINISH CARBON FIBER)
2 REAR ARM (5MM MATTE FINISH CARBON FIBER)
5 M3 X 20MM KNURLED STANDOFF (BLACK ALUMINUM)
1 DJI' AIR UNIT / VISTA MOUNT (BLACK 3D HARD PLASTIC)
1 DJI' AIR UNIT ANTENNA MOUNT (BLACK TPU) ***IF YOU INSTALL A CADDX VISTA YOU MUST BUY THE ANTENNA MOUNT SEPARATE***
2 CAGE LOCK (BLACK 3D HARD PLASTIC)
6 M3 NYLOCK NUT (SILVER STEEL)
2 M3 X 16MM SOCKET HEAD SUPER SCREW (BLUE STEEL)
4 M3 X 14MM SOCKET HEAD SUPER SCREW (BLUE STEEL)
10 M3 X 12MM SOCKET HEAD SUPER SCREW (BLUE STEEL)

M3 X T0OMM SOCKET HEAD SUPER SCREW (BLUE STEEL)
8 M3 X 8MM SOCKET HEAD SUPER SCREW (BLUE STEEL)

M3 WASHER (SILVER ALUMINUM)
12 M3 X 8MM SOCKET HEAD SCREW (SILVER STEEL)
M2 X 6MM SOCKET HEAD SCREW (SILVER STEEL)
#2 X 7/16" SELF TAPPING SCREW (SILVER STEEL)
#2 X 1/4” SELF TAPPING SCREW (SILVER STEEL)
M3 X 20MM BUTTON HEAD STACK SCREWS (StEEL)
M3 X 6MM LONG FEMALE-FEMALE HEX STANDOFF (BLACK OR WHITE NYLON)|)
M3 CURVED WASHER (STEEL)
CATALYST VELCRO STRAP
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